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PACKAGE LEAFLET: INFORMATION FOR THE USER
Please read right through this leaflet before you start using this medicine.
This medicine is available without prescription, but you siill need to use
Panadrex Drops carefully to get the best results from it.

« Keep this leaflet, you may need to read it again.

« If you have any further questions, ask your pharmacist.

* You must contact a doctor if symptoms worsen or do not improve after 1
day.

« If any of the side effects get serious, or if you notice any side effect not
listed in this leaflet, please tell your doctor or pharmacist.

In this leaflet:

1. What Panadrex Drops are and what they are used for
2. Before you give Panadrex Drops to the child

3. How should you give Panadrex Drops to the child

4. Possible side effects

5. How to store Panadrex Drops

6. Further information

7. Adverse Drug Reaction (ADR) Reporting

1. What PANADREX Drops are and what they are used for?

Panadrex Drops contain paracetamol which is an analgesic (a pain killer
that reduces aches and shivers) and antipyretic (it reduces temperature
when a child has a fever). Panadrex Drops relieve the pain of teething,
toothache and sore throats and reduce the fever often associated with
colds and flu and childhood infections such as chicken pox, whooping
cough, measles and mumps.

2. Before you give PANADREX Drops to the child

Do not give Panadrex Drops to the child:

« If the child is allergic to paracetamol or any of the ingredients listed in
section 6.

< With other products containing paracetamol.

« If the child has a known intolerance to the sugar called fructose.

Take special care with Panadrex Drops

Please see your doctor before you give Panadrex Drops to the child if:
« The child suffers from liver or kidney problems.

« The baby was born prematurely and is under 3 months.

Taking other medicines

Please see your doctor before you give Panadrex Drops to the child if:

« The child is taking metoclopramide or domperidone (used to treat nausea
and vomiting) or cholestyramine (used to treat high cholesterol).

* The child is taking warfarin or other drugs used to prevent blood clotting.
» The child is taking any prescribed drugs or is under the care of a doctor.
* Please tell your doctor or pharmacist if your baby is taking or has recently
taken any other medicines, including medicines obtained without a
prescription.

Important information about some of the ingredients in Panadrex Drops:
If the child has a known intolerance to some sugars, contact your doctor
before use as this product contains sorbitol.

3. How should you give PANADREX Drops to the child?

» Panadrex drops are a concentrated formula, for easy dosing for your
infant.

» Panadrex drops are suitable for children as young as one month of age
and come with an oral dropper that is marked in ML for easy dosage.

*» The dose of Panadrex drops for infants may be chosen based on weight
or age.

« Refer to the table to choose the dose.

» The recommended dose is 10 - 15 milligrams of paracetamol for every
one kilogram of body weight.

Age Average Weight Dose
1 -3 months 4-6kg 0.6-0.9 ml
3 - 6 months 6-8 kg 0.9-1.2ml
6 - 12 month 8-10kg 1.2-1.5ml
1-2years 10- 12 kg 1.5-1.8ml

Not recommended for babies under 2 months except under medical
advice.

- Use only as directed and consult your family doctor if pain or fever persists.
- Do not give more than 4 doses or do not exceed 60 mg/kg in any 24 hour period.
- Minimum dosing interval: 4 hours

- Maximum duration of continued use without medical advice: 3 days

If you give too much to the child
Immediate medical advice should be sought in the event of overdosage
because of the risk of irreversible liver damage.

4. Possible side effects

Like all medicines, Panadrex Drops can cause side effects, although not
everybody gets them.

Stop using this medicine and tell your doctor immediately if:

Very rare (affects less than 1 in 10,000 people)

» The child experiences allergic reactions such as skin rash or itching,
sometimes with breathing problems or swelling of the lips, tongue, throat
or face.

« The child experiences a skin rash or peeling, or mouth ulcers.

» The child has previously experienced breathing problems with aspirin or
non-steroidal anti-inflammatories and experiences a similar reaction with
this product.

* The child experiences unexpected bruising or bleeding.

. fThe child experiences changes in blood tests that measure the function
of his liver.

Other side effects may include a severe reduction in white blood cells
which makes infections more likely.

If you notice any side-effects not included in this leaflet or are not sure
about anything, talk to your doctor or pharmacist.

5. How to store Panadrex Drops

» Keep in a safe place, out of the reach and sight of children.

 Use within one month after opening.

« Store below 30° C.

* Do not use Panadrex Drops after the expiry date printed on the
packaging. The expiry date refers to the last day of the month.

Medicines should not be disposed of via wastewater or household waste.
Ask your pharmacist how to dispose of medicines that are no longer
required. These measures will help to protect the environment.

6. Further information

What Panadrex Drops contain?

Active ingredient: Each 1 ml contains Paracetamol 100 mg.

The excipients:

Polyethylene glycol 400, Glycerol, Saccharin sodium, Sorbitol 70%
solution, Sodium benzoate, Povidone K-25, Citric acid anhydrous,
Propylene glycol, Raspberry flavour, colour FD&C Red 40 and Purified
water.

What Panadrex Drops look like and what are the contents of the
pack?

Panadrex Drops are a clear red solution with a raspberry flavour.
Panadrex Drops are available in glass bottles size of 15 ml with an oral
dropper.

7. Adverse Drug Reaction (ADR) Reporting

For reporting the adverse drug reactions, please refer to the health
authorities

THIS IS A MEDICINE

« Medicament is a product which affects your health and its consumption contrary
to instructions is dangerous for you.

« Follow strictly the doctor’s prescription, the method of use and instructions of the
pharmacist who sold the medicament.

« The doctor and the pharmacist are the experts in the medicines, their benefits and
risks.

« Do not by yourself interrupt the period of treatment prescribed for you.

« Do not repeat the same prescription without consulting your doctor.

+ Keep all medicaments out of reach of children.

Council of Arab Health Ministers - Union of Arab Pharmacists

Marketing Authorization Holder and Manufacturer
Kuwait Saudi Pharmaceutical Industries Co. &%
a2 vdudlgadl olelivmald dusge ! Ao ST AS, Gl

P.O.Box: 5512 Safat - Postal Code: 13056 State of Kuwait - Subhan -
Industrial Area - Tel: +965 24745012/3/4 - Fax: +965 24745361
www.kspico.com

Review Date: PDRXd(i)-122018-R3-P1



(55320l LY a8 a3 il slimnl) a2l S a sla (mliadl 5 AY) Lulall B Jads 8
Sl elada Al e ol e Sl e i€ sl ol 85580 e Aaila JUT (f iy 1Y)

: UL Jaki oy A5 AdS 0
SRR G

LWL i Jsliie e T (ol S (B ol 5l a0

85l B (ge e JDA aaiiiy @

%ﬁ&ﬁhy;ﬁibl;&ﬁ@ﬁu

psll () e LBV Gl 3 gaall e g galaall duaSlall elgil fu 5 any (uSy palily Jaki a23ii Y e
el e LAY

) Jlal A i) il Sl aall Gopeall olia 3350 e £50Y) (g0 palsdll 4l ¥ o g
A lea o ) oda el Cogas s Ay sllae 3e5 ol ) 50 e palidll A4S e

+ ddla) cilaglaa 1

€Sy 3y T () 6855
el aade Ve v e (S Al B (e Ja ) S (g iy rALalall saldl)
£ sl

cpse sl Dl 530 AV e st sl sl ¢ 500 goall G S e s il 00 IS0 Gl (s
Lsia sla s ¢ paa) (s et sl 365 e sSula g g gile DU el i) (mala K25 (538 s
95 goad) Sl gine (o La g uS il B asal) JA 98 L

5l Sy sl peal ¢l slaa ce 8 ke (A

il s i 33550 5 e V0 aaas uala ) il s (35 )8 sl Sy paldly L

dalall G2 S 08 E3Y) LV

Gyl cilalud) ) £ 5350 e iy il ) eY) e 3600

o .
elga " pdasiaall 13

,Mmﬁuuwmum\,mds)ywmm

‘5.\“@.\,\-41\uhahsﬂ&;u,ﬂ-\gej.m)uulﬁMY\&JE&E.HH,\AH\MJH\JLAJ\&JI-

Ll gy ) Lgh pucy ol

Uﬁ;f-l;.\ll&uulﬁm‘gu&!,u\.\h&u.

w\u—aﬂ)j\uﬂ}&luﬂJM‘CM‘BMJ)MUJJJMG-L‘L\L)ALHJJY-

Al 5 LR @99 &l i gua sall ) g} Jlaiod) 4S5 Y -

JUkY) Jgbita o Iy o) gal) Bds) -

Gad) Adalvall el - Gpad) daual) ¢ )59 Culaa
G paiilly A gl g Aniiaal) A8 yil)
Kuwait Saudi Pharmaceutical Industries Co. &5
sty cduSlgadl clelin Ll dusge sl d4ig SIAS Wl
- ol - g S g V¥ 01 gagpllianl - Blinall 001 T i 0
+470 TEVEOFT) :yuSLe - 44710 TEVEQ ) T/F/E:ails - duclinll dalasll
www.kspico.com

Review Date: PDRXd(i)-122018-R3-P1

Ol ol S 51 (8 5 LRl 3l padiin) Gsvmasd sl el sl e skl Jiall OIS
(D oS i) 23Ma) pakinn)

ol Bl i 385 5 4 el 51 61 5 il (IS o

sl i) a3 gl Al R g3 o e Aol gl sk Jial IS o

o Ao Al 8 L (5580 Ay sl (T 1R e sk o8 5f gl cllila IS 13 Aasall f clula yuaf e
Al A5 53 o s

Sy Al okl i gSa lany J g Aald cilaglea
G e i il g el candall i) el Sl mnnd Jaad e sl Jil ¢S 13
st sl Slo el sall 138 5 iy

el il e ol elac) Al 63 S 30 a8 5 0o Bk (o8 Sy WL R ) e

ellae) Al gend Ml et ill 550y 53530 5 JsY) el (o JULYI Sy ol Ly s o
Aeall

el sl 03l e el o sl JRSU (S 5ok el A Ja ypaat gy o

dsall gal) de pall yaail e

el 055 e pl o S S salisnd )l ge pala 10 2) 0 (o Ly (masall Ao sl e

s Q38 b gia sl
Ja A- 0 St A Y-
Y. A <A By R
JaVo -\ ¥ S i VY 1
JV AV ST ) L

A 5 Ll 33 Y) Cogd Ga 81 QL Al afinly el Y

el sf A el 13 allaall e i) 5 Candall a5 Caen L 4l adiuly o
Aels Y€ 58 A aaS faale Tr aaBi Ve ja € e JS1 s ¥

lely £ rcle jall fpae Jil

Al Y e s i) 52 Jaal sl 123t Bae asl

B Sy (S palily ek Jikal) cudac 1)
S Gl s Casy 333030 e all Vs 3 T 58 Alal) 5 sl e Jpeand) iy

Loali Y S e a3 Y Glld ey cila <l 5l (S 000 Ja8E s 8 g 5] man 8 LS

03158 Slua il g £ gall 138 aladiud (e Cibg

oadd Vo v () e JB ) o 5,500 Aalad) BV

o5 sl il (A ga Blal 5 @Sal 5l salall malal) (i dans Jladl 25350 Jaal ia ya3 o
(s S Glall gl oolasd)

2 7 alall sl f il Jahal) (im ya e

Lyl e L) il 5 Gl ge a3 JSURL s (a3 8 Jall (S«
L) 9l 138 e ailiia Jad 2 ) a2

cealia iy 5l e selal Jiball (m yai e

AN a5 i ) aall LAl el Jal) (o e e

Aiuall panioiall L0201 5 padl — ¢ gal) ardival Cilaglaa

5 ke Riia g ()50 4 a2 o) gall 138 o) gall 138 aladiod B ead) (8 maa UK 5 il o3 1 3
2 ol e J pemal) Ay o5 a0 e 3850 ) a3 il e o)

ATy Ll il £lias o8 5 il odgy adial o

hmall dlul (s Al Al gl el s 1y

32 s ye 3 G ol gl al e V1 el 13 aplall Jla) elle g o

i ol ila G m ALY S Laslall Gl e ) san 305 Jla b aall ) lladdl s jal
skl ei e S

s Bl ol (g it

Slgalalaiind (A Le g Gy ol Jai A La Y
S U TS Jial) Jaas o S Y

(S 3l S (i) e s ¥

Alaiaal) dplal) JEY ¢

Sy iy B 0385 LS 0

bl claglaa 0
Aailal 2l e ge g3 LY

SLgalalaiiad b La g uSy kil ik 4 La )

Cala s (Raa ol 5 plasV) a2V (Sa) (Sae s 5 Jsalind Jly o S UL i (g 5ins
AT il YT () il s i ((gandly Jilall iy Lodie 551 pall Ay (i) 5 el
e skl 5500 5 ol Y1 5 ol Blal Gaalial ) el Caids 5 slall il 5 Y

Sy Zaaal Sl Jlasdl il (5l

1S UL Jas Jalat) Jaa

il A s ) Sl (e (s 5T salianl L slad i 400 Jsgn QL§ 13 o
sl ) e (55t s a0 Aol g e

O5SA Sl Jaat ase apal Jehall S 1) o

Sy il B Jlaria) dis cllalgay)

13) cadall 3l elile Gy ¢ a€G )0l Lads Jadall daed o) 8
eSS S S e g Qi (S

TS alg a8 ) 5ed A e Jil Jikall jae (IS e

oAl &ygaf J g

23 el gl i) (e, 6 Jilal s of



